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REPORT INFORMATION
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11 REPORT DETAILS

Manufacturer Ericsson

Address Box 3
Stockholm
17281
Sweden

Product Name RBS 6402

Product Number KRD 901 060/*

Brief Description RBS 6402 KRD 901 060/* Band 2, Band 25, Band 4 and
Band 7 LTE is a small RBS that is part of the Ericsson
heterogeneous network small cell toolbox. It can be
mounted on walls and ceilings. RBS 6402 is powered by
AC/DC adapter or Power Over Ethernet (PoE).

IC Model Name 287AB-AS901060

Serial Number(s) C829930748

Software Version RASW_20150612_1 (with single carrier) and
RASW_20150702 (with dual carriers)

Hardware Version R3A

Test Specification/Issue/Date FCC CFR 47 Part 2: 2014
FCC CFR 47 Part 24: 2014
Industry Canada RSS-133: Issue 6: 2013
Industry Canada RSS-GEN: Issue 4: 2014

Start of Test 22 June 2015

Finish of Test 10 July 2015

Name of Engineer(s) N Forsyth

Related Document(s) KDB 971168 D01

ENGINEERING STATEMENT
The measurements shown in this report were made in accordance with the procedures
described on test pages. All reported testing was carried out on a sample equipment to
demonstrate limited compliance with FCC CFR Part 2, FCC CFR Part 24, Industry Canada
RSS-133 and Industry Canada RSS-GEN. The sample tested was found to comply with the
requirements defined in the applied rules.

Test Engineer(s);

Nic Forsyth Mohamed Toubella
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1.2 BRIEF SUMMARY OF RESULTS

Product Service

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, 24
and Industry Canada RSS-133 and RSS-GEN is shown below.

. Spec Clause o
Section Part 2 Part 24 ?23? 222 Test Description Result
21 2.1046 |24.232 (a) 6.4 - Maximum Peak Output Power — Conducted Pass
2.2 2.1049 |24.238 (b) - 6.6 Occupied Bandwidth Pass
2.3 2.1051 |24.238 (b) 6.5 - Spurious Emissions at Band Edge Pass
2.4 2.1051 |24.238 (a) 6.5 - Conducted Spurious Emissions Pass
2.5 2.1055 24.235 6.3 - Frequency Stability Under Temperature Variations Pass
2.6 2.1055 24.235 6.3 - Frequency Stability Under Voltage Variations Pass
- 2.1053 24.238 - 6.13 | Transmitter Radiated Emissions Pass*

* See test report from Intertek, Sweden. Report Reference Number 1512825ST0O-001, Ed. 1
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CONFIGURATION DESCRIPTION

The RBS 6402 supports LTE single and dual carrier and is capable of 4 port, single carrier and
2 port, dual carrier MIMO operation.

In addition, the EUT supports Test Models E-TM1.1, E-TM3.2 and E-TM3.1 as defined in 3GPP
TS 36.141. Test Model E-TM1.1 was used to represent QPSK modulation only, Test Model E-
TM3.2 was used to represent 16QAM modulation, and Test Model E-TM3.1 was used to
represent 64QAM modulation.

All RF ports were tested for RF Carrier Power and results recorded using the Measure and Sum
approach to account for MIMO operation. All testing was performed with the EUT transmitting
at maximum RF power unless otherwise stated.

Single Carrier Channel Configurations

] ] Number ] Carrier Frequency Configuration (MHz)
Configuration RAT f Carri Bandwidth
ot Larriers Bottom Middle Top
5 MHz 1932.5 1960.0 1987.5
10 MHz 1935.0 1960.0 1985.0
A LTE 1
15 MHz 1937.5 1960.0 1982.5
20 MHz 1940.0 1960.0 1980.0
Dual Carrier Channel Configurations
] ) Number ) Carrier Frequency Configuration (MHz)
Configuration RAT f Carri Bandwidth
orLarriers Bottom Middle Top
5 MHz 1932.5 + 1967.5 1942.5 + 1977.5 1952.5 + 1987.5
B LTE 10 MHz 1935.0 + 1970.0 1945.0 + 1975.0 1950.0 + 1985.0
15 MHz 1937.5 + 1972.5 1947.5 + 1972.5 1947.5 + 1982.5
20 MHz 1940.0 + 1975.0 1950.0 + 1970.0 1945.0 + 1980.0

Dual Carrier Channel Configurations — Spurious Emissions at Band Edge

Carrier Frequency Configuration (MHz)
Configuration RAT f Carri Bandwidth
orLarriers Bottom Middle Top
5 MHz 1932.5 + 1937.5 1957.5 + 1962.5 1982.5 + 1987.5
B LTE 10 MHz 1935.0 + 1945.0 1955.0 + 1965.0 1975.0 + 1985.0
15 MHz 1937.5 + 1952.5 1952.5 + 1967.5 1967.5 + 1982.5
20 MHz 1940.0 + 1960.0 1950.0 + 1970.0 1960.0 + 1980.0
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Manwfacturer Ericsson AB -
b cdel numbern|s) RBS 6402

Id entification/Type[s) KRD 901 060~

Cabingt lype(s) Indoor B

Cabinet identification(s) iy

Mumiber of sactors g

Mumber of camiers 1

Base station c:lag!: Local Area

Maximum rated oulpul power[s] 4 1 20

Duiples Mode FOD

Freguency Band

1500 MHz Band 2

1800 MHz Band 25

2100 MiHz Band 4

2600 MHz Band 7

Modulation type(s)]

QPSK

16 QAM

B4 QAM

Channel BEandwidth{s)

LTE: ShiHz 10MHz, 15MHz, Z0MHz

Transmil divarsity Yes
Recaive diversity Yes®
MIMO LTE 4x4 MIMO

| ITU designation or class of emission

LTE aMa&GTD, BMS3GTD, 13M4GTD. 17TMIGTD,
M4BT D, BMIIWTD, 13M4W7D 17MIWTD

Environment temperature rangels) Iinkmum Maximum
e +50 C (+40 C without fan)
ALC Power source Yes
Vollage Range(s)
Minimum VAC Nominal WAC Mazxarmum VG
100 230 240
DC Power source Yes (PoE)
. Voltage Range(s)
Minirmurn VDO MNominal YDC Maximum VDC
37 48 58
Options Typa Maoded
{Tha *in the model nimber KRD 007 CE0 denotes 1, 2, 7, 5, O depending on different FVW and SW configuralions)

" Each transmitter path is declared to be equivalent.
? Each receiver path is declared to be equivalent.

| hereby declare that | am enfitizd to sign on behall of the manufacturer and that the information supplied
is commect and complela, .~ g
Slg‘na!ura:{ & ,..-/.‘;'-f_'_ — ._____1—-'"_':_ _?,Lc.:;—r

"

Mame : Mika Savilakso
Fosition held : Senior Developar, Regulatory Approvals

Dates :16.07.2015
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15 PRODUCT INFORMATION

151 Technical Description

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

I Fcc ip: Tasakro901060
IC: 2B7AB-AS901060
g IC MODEL NO: ASS010802

Equipment Under Test
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1.6

TEST SETUP

6. GPIB adapter

Document 75930746 Report 01 Issue 1

Test Setup, Radiated Measurement:

Product Service
Test Setup, Conducted Measurement:
TS#7 Test system diagram
1. Rubidium reference clock . : e
generator 10MHz 2. Agilent adjustable DC power | ]
48VDC
10MHz TXA
10MHz ref in
| ]
10MHz ref in RE .
_____________________________ Qi TX B
L amoon Jo] 7 uur
3. FSW43 Signal analyzer g ATTENIATOR S Al RBS6402
2X3dB H
S T XD
WAN A

Test
Report

hernet

8. Control PC

See Section 3 for a list of the test equipment used in the test.

See test report from Intertek, Sweden. Report Reference Number 1512825STO-001, Ed. 1
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated in a shielded enclosure,
test laboratories or a chamber as appropriate.
The EUT was powered from a -48V DC supply.

1.8 DEVIATION FROM THE STANDARD
No deviations from the applicable test standards or test plan were made during testing.

1.9 MODIFICATION RECORD
No modifications were made to the EUT during testing.

1.10 ALTERNATIVE TEST SITE

Under our group UKAS Accreditation, TUV SUD Product Service conducted the tests at
Ericsson in Oulu, Finland.
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SECTION 2

TEST DETAILS
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2.1

211

2.1.2

2.13

2.14

2.15

2.16

&

Product Service

MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 24, Clause 24.232(a)
Industry Canada RSS-133, Clause 6.4

Date of Test and Modification State

22 June, 02, 03, 07 and 09 July 2015 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

22.8-24.8°C
33.9 - 46.8%

Ambient Temperature
Relative Humidity

Test Method

All measurements were made in accordance with FCC KDB 971168 D01 and summed in
accordance with FCC KDB 662911 DO1.

Test Results
Configuration A

Maximum Output Power 24 dBm

Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position B
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 7.01 23.71 28.71 21.72 0.15
B 6.92 24.19 29.19 22.20 0.17
QPSK 5.0 MHz
C 6.94 23.90 28.90 21.91 0.16
D 6.92 24.46 29.46 22.47 0.18
Total - 30.09 35.09 28.11 0.65
A 7.67 23.40 28.40 15.39 0.03
B 7.40 24.32 29.32 16.31 0.04
QPSK 20.0 MHz
Cc 7.34 23.78 28.78 15.77 0.04
D 7.39 24.38 29.38 16.37 0.04
Total - 30.01 35.01 28.02 0.63
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna A - Channel Position B

Product Service

Multiview ISpectrum IR j__jl Spectrum L l
Ret Level 24 00 dom  Offset dE = ARBWY 5 MHz SGL
Att 20 db Meas Time 5 Count 100/ 100
.,_.\_‘\
¥
0,01
i
1
1E !
II
I
18 :
1
|
- |
: |_
CF 1.9325 GHz ) ' Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
oooMean | Peak | Crest L d0o [ 1% J
Trace 1 23,39 dBm 30.39 dBm 7.01dB 3.74 dB 5.38 dB

Diate: 22.JUN 2015 14:50.27

Modulation QPSK - Bandwidth 5.0 MHz - Antenna B - Channel Position B

MultiView ISpectrum 2 L :--JII Spectrum L2 l
RetLevel 2400 d0m  Offset 23.91 dB = AnBW S MHz SGL
ALt 20 dE Meas Time 20 ms Count 100/ 100
.,_‘\
b
Lk i S
L
1
1
|
1€ t
1
1€ -
i
1
1E |
CF 1.9325 GHz : - Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
SRR .. TR [— .| Sap— _.Crest_ VIS, N — . F | 001% |
]m : 1 24.27 dBm 31.19 dEm 6.92 dB 3.74 dB 6.40 d8 6.85 d2

Diate: 22.JUN 2013 1511212
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna C - Channel Position B

[Multiview ISpectrum 2 L :--JII Spectrum * l

RetLevel 2400 d0m  Offset dB = AnRBW 5 Mz
ALt 20 di Meas Time 5

Product Service

SGL
Count 100/ 100

CF 1.9325 GHz
2 Result Summary

Mean Pwr <« 20.00 d&

Samples: 100000

e Mean | Peak | _.Crest o 20%, o 1% | 0% |
~lracel | 23.69 dBm 30.62 dBm 6.94 dB 3.76 dB £.38 dB £.80 dB

Diate: 22.JUN 2015 16:01:29

Modulation QPSK - Bandwidth 5.0 MHz - Antenna D - Channel Position B

Multiview ISpectrum IR j__jl Spectrum L l
RetLevel 2400 d0m  Offset 23.91 dB = AnBW S MHz SGL
ALt 20 dE Meas Time 20 ms Count 100/ 100
e ;
N
o, N
1
|
1€ L
i
|
1€ |
i
|
|
1E !
|
CF 1.9325 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
e Mean | Peak | Crest L l0% | _ 1% l..001% |
1& 2 1 24,22 dBm 31.14 dBm 6.92 dB 3.76 dB 6.35 dB 6.92 48

Diate: 22.JUN 2015 16:14:10
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna A - Channel Position B
[Multiview ISpectrum 2 L :--JII Spectrum [« l
RetLevel 3400 dom  Offset  23.22 b = AnBW 20 MHz SGL
At 20.d0 Meas Time 5 ms Count 100,/ 100
0.
|
!
1E-05: !
|
CF 1.94 GHz | Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
M Peak Ci 10% S
“rawl | 23.28 dBm 30.95 dbm Jerde e ,
Date: 22.JUN 2015 15:27.%%

Modulation QPSK - Bandwidth 20.0 MHz - Antenna B - Channel Position B

Multiview ISpectrum 2 j__jl Spectrum 2 l
RetLevel 3400 d2m  Offset 23.92 dB = AnBW 20 MHz SGL
ALt 20 di Meas Time 5 ms Count 100/ 100
.
“‘-\.‘“
S
0. .‘\

%

g

|

1€ -

4

|

|

|

1€ -

|

:ll

1E >

2 ||

|
CF 1.94 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
— Peak ..Crest L lo% | 1% | 0 l001% |
]m 2 1 24 31.71 dBm 7.40 dB 3.72 dB .36 dB X 7.16 42
UITHLLL we
Diate: 22.JUN 2015 15:40:29
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[Muttiview [ spectrum 2

Modulation QPSK - Bandwidth 20.0 MHz - Antenna C - Channel Position B

Product Service

RetLevel 3200 d8m  Offset 23
At

2322dB

L Jspectrum T |

* AnBW 20 MHz SGL
20 di Meas Time 5 ms Count 100/ 100
Q.
A
X
1E L
l
i
1
1€ !
i
|
1
|
1E
' ﬁ
I
I
CF 1.94 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
— _Peak | oCrest. o do% | 1% 0.0% | 0.01% |
]m : 1 23.64 dBm 30.98 dBm 7.34dB 3.70 dB 6.35 dB 6.96 dB 7.20 42
UITHLLL we
Diate: 22 JUN 2015 1620054

[Muttiview [ spectrum 2

Modulation QPSK - Bandwidth 20.0 MHz - Antenna D - Channel Position B

| -jl Spectrum X l
RetLevel 2400 d0m  Offset 23.92 dB = AnBW 20 MHz
ALt 20 di Meas Time 5 ms

SGL
Count 100/ 100

Q.
4
\
1E L
1
|
1€ 4
|
|
1E ! II
t
CF 1.94 GHz Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
S| - ooPeak | Crest Lo [ v | 0% | 001% |
1& 2 1 24,18 dBm 31.57 dBm 7.39 dB 3.72dB 6.35 dB 6.96 dB 7.24 42
UITHLLL we
Date: 22N 2015 16:42:24
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Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position M
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 6.83 23.50 28.50 21.51 0.14
B 6.83 23.95 28.95 21.96 0.16
QPSK 5.0 MHz
C 6.83 23.97 28.97 21.98 0.16
D 6.82 24.59 29.59 22.60 0.18
Total - 30.04 35.04 28.05 0.64
A 6.86 23.41 28.41 18.41 0.07
B 6.84 24.04 29.04 19.04 0.08
QPSK 10.0 MHz
C 6.85 24.02 29.02 19.02 0.08
D 6.86 24.65 29.65 19.65 0.09
Total - 30.07 35.07 28.08 0.64
A 6.91 23.53 28.53 16.77 0.05
B 6.91 24.07 29.07 17.31 0.05
QPSK 15.0 MHz
C 6.91 24.09 29.09 17.33 0.05
D 6.93 24.71 29.71 17.95 0.06
Total - 30.14 35.14 28.15 0.65
A 6.97 23.54 28.54 15.53 0.04
B 6.95 24.30 29.30 16.29 0.04
QPSK 20.0 MHz
C 6.93 24.01 29.01 16.00 0.04
D 6.96 24.68 29.68 16.67 0.05
Total - 30.17 35.17 28.18 0.66

Document 75930746 Report 01 Issue 1
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna A - Channel Position M

Product Service

MultiView ISpectrum 2 L :--JII Spectrum L2 l
RetLevel 2400 d0m  Offset dB = ARBW 5 Mz SGL
ALt 20 di Meas Time Count 100/ 100
. S
N
Q.01
kS
:I
1
1€ I
t
1€ t
1E T
CF 1.96 GHz : - Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
o Mean | Peak | Crest. L lo% | __ 1% I
]m : 1 23.41 dBm 20.24 dBm 6.83 dB 3.76 dB .36 dB

Diate: 22.JUN 2015 15:00:21

Modulation QPSK - Bandwidth 5.0 MHz - Antenna B - Channel Position M

Multiview ISpectrum 2R j__jl Spectrum L l
RetLevel 2400 d0m  Offset 23.94 dB = AnBW S Mrz SGL
ALt 20 di Meas Time ms Count 100/ 100
Q.01
|
b
|
1€ 1
|
{
1€
1E
CF 1.96 GHz _ : _ Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
o Mean | Peak | Crest. Lo [ % | 0% | 001% |
]m : 1 24,13 dBm 30.96 dBm 6.83 dB 3.74 dB .40 4B 6.85 d2

Diate: 22.JUN 2013 1513019
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna C - Channel Position M

Product Service

Multiview ISpectrum 2R j__jl Spectrum L l
RetLevel 2400 d0m  Offset dB = AnBW S MHz SGL
ALt 20 di Meas Time Count 100/ 100
Lk o
E:
i
|
1€ I
1€
1E
CF 1.96 GHz _ : _ Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
e Mean | Peak | Crest oo [ % | 0% | ]
]m : 1 23,75 dBm 30.58 dBm 6.83 dB 3.74 dB .40 dB 6.80 B

Diate: 22.JUN 2013 16:02:25

Modulation QPSK - Bandwidth 5.0 MHz - Antenna D - Channel Position M

MultiView ISpectrum 2 L :--JII Spectrum L2 l
RetLevel 2400 d0m  Offset 23.94 dB = AnBW S Mrz SGL
ALt 20 di Meas Time ms Count 100/ 100
.01 -
X
1
1€ |
1€ T
1
|
i |
CF 1.96 GHz : - Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
SR .| WO W—— . S— . Crest_ oo [ v | 0% | 0.01% |
]m : 1 24.39 dBm 31.21 dBm 6.82 dB 3.74 dB 6.40 d8 6.80 dB 6.84 42
UITHLLL we

Date: 22.JUN 2015 16:15:14
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Modulation QPSK - Bandwidth 10.0 MHz - Antenna A - Channel Position M

[Multiview ISpectrum 2 L :--JII Spectrum * l

RetLevel 2400 d0m  Offset it * AnBW 10 MHz
ALt 20 dE Meas Time 10 ms

SGL
Count 100/ 100

CF 1.96 GHz

Mean Pwr <« 20.00 d&

2 Result Summary

e Mean | Peak
Trace 1 23.27 dBm 320.12 dBm

Samples: 100000
it | 0%, |
6,36 dB 6.80 cB

Diate: 23.JUN 2015 09:04:20

Modulation QPSK - Bandwidth 10.0 MHz - Antenna B - Channel Position M

MultiView ISpectrum 2 L :--JII Spectrum L2 l
RetLevel 2400 d0m  Offset 23.94 dB = AnBW 10 MHz SGL
ALt 20 dl  Meas Time 10 ms Count 100/ 100
.04 o
\“
.'I.

1€
1€
1E
CF 1.96 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000

_Peak | 10%, | 1% | 0.01% |

20.54 dBm 3.72dB 6.35 dB 6.86 42

Diate: 250U 2015 09:08:32
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Modulation QPSK - Bandwidth 10.0 MHz - Antenna C - Channel Position M

Product Service

MultiView ISpectrum 2 L :--JII Spectrum L2 l
RetLevel 2400 d0m  Offset it * AnBW 10 MHz SGL
Att 20 db Meas Time 10 ms Count 100/ 100
0,01 v
b
1
1 |l
1
|
1E T
1€ ‘
CF 1.96 GHz : i Mean Pwr <« 20.00 d&
2 Result Summary Samples: 100000
SRR [ WO (— . -T.| S— _..Crest Lo, | 1% | Gl%. | .0 J
Trace 1 23,68 dBm 30.54 dBm 6.85 dB 3.72 dB 5.35 dB 6.80 6B

Date: 23.0UN. 2015 08:34:55
Modulation QPSK - Bandwidth 10.0 MHz - Antenna D - Channel Position M

[Multiview ISpectrum 2 L :--JII Spectrum * l

RetLevel 3400 d2m  Offset 23.94 dB = AnBW 10 MHz SGL
ALt 20 dl  Meas Time 10 ms Count 100/ 100
Q.01
1€ l
1€
t
1E ! i
|
i|
CF 1.96 GHz : ) Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
S| WO W— . S— b do% | 1% l001% |
]ﬁ 2 1 24,55 dBm 31.41 dBm 3.72dB 6.40 d8 6.86 42

Diate: 25.JUN 2015 0830007
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Modulation QPSK - Bandwidth 15.0 MHz - Antenna A - Channel Position M

Product Service

MultiView ISpectrum 2 L :--JII Spectrum L2 l
Ret Level 24 00 dom  Offset 323 dB = AnBW 20 MHz SGL
Att 20 db Meas Time 5 ms Count 100/ 100
‘.\\
.01 e
A}
b
i
|
1 :
i
1E I:
{
|
s |
CF 1.96 GHz ) ' Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
oooMean | Peak | Crest l10%, LI J
Trace 1 23,36 dBm 30.27 dBm 6.91 dB 3.74 dB 5.38 dB

Diate: 250U 2015 09:15:40

Modulation QPSK - Bandwidth 15.0 MHz - Antenna B - Channel Position M

Multiview ISpectrum 2R j__jl Spectrum L l
RetLevel 3400 d2m  Offset 23.94 dB = AnBW 20 MHz SGL
ALt 20 di Meas Time 5 ms Count 100/ 100
.04
Rehd
1
1€ 1
!
L
1€ |
)
|
|
|
1E L
CF 1.96 GHz : ) Mean Pwr + 20.00 dB
2 Result Summary Samples: 100000
o Mean | Peak | Crest. L l0% | _ 1% l..001% |
]m 2 1 23,80 dBm 30.70 dBm 6.91 dB 3.74 dB 6.40 d8 6.92 48

Diate: 23.JUN 2015 09:19:31
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Modulation QPSK - Bandwidth 15.0 MHz - Antenna C - Channel Position M

Multiview ISpectrum 2 ‘| Spectrum L
RetLevel 2400 d0m  Offset 23 * AnBW 20 MHz SGL
Att 20 db Meas Time 5 Count 100/ 100
_‘-_""‘—\-\..._‘___‘_
7 \“"-\-_
0.1 S
s,
R
0,01 =
5
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna A - Channel Position M
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna C - Channel Position M
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Configuration A

Product Service

Maximum Output Power 24 dBm

Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position T
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 6.97 23.36 28.36 21.37 0.14
B 6.95 23.86 28.86 21.87 0.15
QPSK 5.0 MHz
C 6.91 23.81 28.81 21.82 0.15
D 6.91 24.52 29.52 22.53 0.18
Total - 29.93 34.93 27.94 0.62
A 7.06 23.42 28.42 15.41 0.03
B 712 24.14 29.14 16.13 0.04
QPSK 20.0 MHz
C 711 23.81 28.81 15.80 0.04
D 7.11 24.49 29.49 16.48 0.04
Total - 30.00 35.00 28.01 0.63
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna B - Channel Position T

Product Service
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna D - Channel Position T

Product Service
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna B - Channel Position T

Product Service
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna D - Channel Position T

Product Service

[ Multiview ISpectrum Iy - ’.l Spectrum l .
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Configuration A
Maximum Output Power 24 dBm
Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position B
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 6.93 24.09 29.09 22.10 0.16
B 6.91 24.29 29.29 22.30 0.17
16QAM 5.0 MHz
C 6.89 23.92 28.92 21.93 0.16
D 6.96 24 .52 29.52 22.53 0.18
Total - 30.23 35.23 28.24 0.67
A 7.50 23.68 28.68 15.67 0.04
B 7.31 24.29 29.29 16.28 0.04
16QAM 20.0 MHz
C 7.34 23.82 28.82 15.81 0.04
D 7.35 24.58 29.58 16.57 0.05
Total - 30.13 35.13 28.14 0.65
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Modulation 16QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position B
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Modulation 16QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position B

Product Service
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna A - Channel Position B

Multiview

Spectrum
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna C - Channel Position B
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Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position M
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 6.85 23.74 28.74 21.75 0.15
B 6.84 24.11 29.11 22.12 0.16
16QAM 5.0 MHz
C 6.85 24.01 29.01 22.02 0.16
D 6.85 24.69 29.69 22.70 0.19
Total - 30.17 35.17 28.18 0.66
A 6.95 23.81 28.81 18.81 0.08
B 6.85 24.23 29.23 19.23 0.08
16QAM 10.0 MHz
C 6.87 24.09 29.09 19.09 0.08
D 6.92 24.77 29.77 19.77 0.09
Total - 30.26 35.26 28.27 0.67
A 6.92 23.81 28.81 17.05 0.05
B 6.90 24.04 29.04 17.28 0.05
16QAM 15.0 MHz
C 6.93 24.06 29.06 17.30 0.05
D 6.94 24.87 29.87 18.11 0.06
Total - 30.23 35.23 28.25 0.67
A 6.93 23.77 28.77 15.76 0.04
B 6.95 24.28 29.28 16.27 0.04
16QAM 20.0 MHz
C 6.92 2412 29.12 16.11 0.04
D 7.02 24.80 29.80 16.79 0.05
Total - 30.28 35.28 28.29 0.67
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Modulation 16QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position M
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Modulation 16QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position M
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Modulation 16QAM - Bandwidth 10.0 MHz - Antenna A - Channel Position M

Product Service

Multiview Spectrum
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Modulation 16QAM - Bandwidth 10.0 MHz - Antenna C - Channel Position M
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Modulation 16QAM - Bandwidth 15.0 MHz - Antenna A - Channel Position M
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Modulation 16QAM - Bandwidth 15.0 MHz - Antenna C - Channel Position M

Date: TJUL 2015 10:45:42

Multiview Spectrum
RetLevel 2400 d0m  Offset 2323 dB = AnBW 20 MHz SGL
ALt 20 di Meas Time 5 ms Count 100/ 100
.01 i
£
i
|
1€ +
|
1€ T
|
1E ! :
CF 1.96 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
o Mean ] _.Crest_ oo [ 1% | 0% | 001% |
1& : 1 24,00 dBm 30.94 dBm 6.93 dB 3.72 dB 6.36 dB 6.84 B 6.92 48
UITHLLL we

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna D - Channel Position M

Multiview Spectrum
RetLevel 3400 ddm  Olfset 23.94dB = AnBW 20 MHz SGL
ALt 20 di Meas Time 5 ms Count 100/ 100
Q.01
I
{
1€ !
|
1€ l
1E
CF 1.96 GHz Mean Pwr + 20,00 dB
2 Result Summary Samples: 100000
R— . Peak _Crest. L 10% | 1% | L I
]m : 1 24 31.66 dBm 6.94 dB 3.72dB .33 dB

Date: T.JUL 2015 10:49:51

Document 75930746 Report 01 Issue 1

Product Service

Page 40 of 169



s AT

Modulation 16QAM - Bandwidth 20.0 MHz - Antenna A - Channel Position M

Product Service
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna C - Channel Position M
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Configuration A

Product Service

Maximum Output Power 24 dBm

Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position T
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 6.98 23.63 28.63 21.64 0.15
B 6.94 23.79 28.79 21.80 0.15
16QAM 5.0 MHz
C 6.95 23.77 28.77 21.78 0.15
D 6.90 24.57 29.57 22.58 0.18
Total - 29.98 34.98 27.99 0.63
A 7.07 23.71 28.71 15.70 0.04
B 7.28 24.07 29.07 16.06 0.04
16QAM 20.0 MHz
C 7.10 23.84 28.84 15.83 0.04
D 7.10 24.63 29.63 16.62 0.05
Total - 30.10 35.10 28.11 0.65
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Modulation 16QAM - Bandwidth 5.0 MHz - Antenna B - Channel Position T
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Modulation 16QAM - Bandwidth 5.0 MHz - Antenna D - Channel Position T

MultiView Spectrum
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna B - Channel Position T
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna D - Channel Position T

Product Service

Multiview | Spectrum |
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Configuration A
Maximum Output Power 24 dBm
Output Power / Peak to Average Ratio (PAR)
Carrier "
Modulation | Bandwidth | Antenna Channel Position B
(MHz) PAR (dB) Average Average EIRP | Average EIRP | Average EIRP
Power (dBm) (dBm) (dBm/MHz) (W/MHz)
A 6.99 24.07 29.07 22.08 0.16
B 6.99 24.33 29.33 22.34 0.17
64QAM 5.0 MHz
C 6.93 23.89 28.89 21.90 0.15
D 6.93 24.22 29.22 22.23 0.17
Total - 30.15 35.15 28.16 0.65
A 7.49 23.78 28.78 15.77 0.04
B 7.27 24.32 29.32 16.31 0.04
64QAM 20.0 MHz
Cc 7.35 23.83 28.83 15.82 0.04
D 7.33 24.51 29.51 16.50 0.04
Total - 30.14 35.14 28.15 0.65
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Modulation 64QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position B

Multiview Spectrum
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Modulation 64QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position B

Multiview Spectrum
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